ROGUE
FM-HR RHINO FUNCTIONAL

NN
all Wl =
@' (® 0990900990 [ In Uoo00900 @@“
1 2 |l =P 00068 000@™ ) M ~' |
m © R 19 A P L @
H=—=mar s s} NS
& | 7| e
}9 - @ 39
% |
- TR
ssg I wm @ ss®
| ®
034@ @ Qm
83 @
I 1o
U Ko g i g O
0 O
I @ I* | |
] \‘\\:* ), il @2903 ), \“;;\\:\.\
NN | | cer— W |
sl g 5" = |l I
» I i s
) W 1| el
o | g D
1 ] 1m0 | O
I‘ 1 u 21@) [0 g mw @ 211@
B |y
'ns@ Jlj g @wg
O
D iy | 17
!'il7 n ¥
a | e D | 2
u 115@ d g 915@
.0 J &
_ Uﬂ(}@ By [T gﬁ@ 2
LI g ::@ ) iy | O
l " ﬂg . g“ gﬂg
|| |l (i il
| ) E n” | u“nm @9@
) ) — “g e
H UT@ @ DQ@D@%&D@ ﬂg g:@
4 e o A | 2 .\
i¥ m@ N _ | //kt W @42 )
n ug Jooooo e o0 O) | I*p
b 02 | | 0 Qﬂ@
e LI Sy iR
@ N = \» - e_ ki = — —=—l @ v,
K= —— - - Efp} o g |
o s e ——|
@ L ©
S e =

/\ IMPORTANT SAFETY INFORMIﬁ'I

DISCLAIMER: WARNING:

Resistance training, gymnastics training, and activities at height THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.

are potentially dangerous and may lead to severe injury or even
death. Use common sense when training, obtain instruction in the MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY.

[?roper execution of movements, and understand your limitations. =~ MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.
his equipment must only be used by competent and responsi- Both Rogue Fitness and buyer disclaim any express or implied
ble persons. Obtaining instruction in appropriate techniques and warranty, including, without limitation, warranties or merchant-
methods of use is your own responsibility. You assume all risks and  ability and/or fitness for a particular purpose with respect to the
responsibilities for all damage, injury or death which may occur equipment. Buyer assumes all liability to use of equipment.
during or following incorrect use of this equipment in any matter

whatsoever. Rogue Fitness bears no liability beyond the replace-

ment value of the equipment in question.

Rogue Fitness ® 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com



TABLE OF CONTENTS
FM-HR RHINO ADD-ON

[ 187 (=T B Lo Yo £ TG |

NCluded Parts...cooiivii i

AssemDbly.....cceeieiiii 12

FM-HR SHROUD KIT

Included TOOIS.....coeveeeieeeeeieenn D
Included Parts.....ccooveevevviiiiiiiiiiinnnn 9

Assembly....ccocviiiiiiiiinn 44

> \

TAfeooooooooo o &LI/X \\

,,m"}"QQQQQQQQQQq hZ 7

%

V4
Sy Ve Y,
e ; ,//f 3

7 / L3
-.r.-.r@g//@ BN
i

i

/Y

/A
A

DR D DR DYU[RY DD DD DU D DD
4

Do wOO

pa

® DD ODDDDDDDDDDDDD DD DD DD DD DD,

cwws/ Ay

Aeoy SR DDLDDDLDDDDDDY

LDLDLDDDDLDDDDD

'6""\*@@@@@%@@@@@@@%@
E 7 &

ASD <D
& / 1 Xy L

2 ‘.- A
% ataz

O Sa

PN k=)

Ccoovococoocooooooio®

o
L

°VLCRORLRLDRLDLDDLDDDDDDDDDDDDDD DY \w/y § R

.

G

,‘
Eﬁ}
{

- N
N LAY ﬁ'

X
C_ G £
= :"'--..\'_"“‘1;
(i@
e \@'

= <
SOeSSA\|{

b

[=]
b
/

.\(}\

FamN ! .
‘_‘_ A \
BT 3 D
¥R W,
% \ \
\ 0%
\ T N\
\ J
W \ \
S N \
\
\ \
\ &
\ &

=)
) S

N\
\

G

NS

©

N
AN
@
N
5

‘..\:“'-

\\,
-\\\ ¢
PR

e AN

D

92
\ ©22029 PRBRDVDRRY PIRRDRVDY RRDRRVY PR RDRDDRBDBRBDDDD0 B \/

Ty & =
s 8
\
0
\ 3 —

ooooooo )\

L2202y N2y P22y Ry 'Xb@@@@@@@@@@@éﬁ oo \/
= == N o\:\,“ = = v = :

page 2 of 60



INCLUDED TOOLS

Note: Images not shown at scale

Qty: 2x

1-1/2" Wrench

15/16" Wrench

Multi Tool (3/4”, 5/8”,

9/16"”, 7/16" Wrench)

Qty: 1x

N

~L

3/8" Allen Key

Qty: 1x

N

e

5/16" Allen Key

Qty: 1x

N

~—

7/32" Allen Key

Qty: 1x

N

e

5/32" Allen Key

Qty: 1x

N

I

1/8” Allen Key

Qty: 1x

N

et

3/32" Allen Key

page 3 of 60



INCLUDED PARTS: FM-HR RHINO

Note: Images not shown at scale.

n Qty: 4x

90” or 100” Monster
Upright

43" Spanning

Crossmember

24" Top Crossmember

24" Low Crossmember

Qty: 1x

Qty: 1x

J2 S %

Swivel Trolley LH

Half Rack Foot

Qty: 1x

Top Center
Crossmember

Top Rear Angle
Crossmember - RH

m Qty: 1x

Top Rear Angle
Crossmember - LH

* Only Included if Half Rack Feet were purchased at checkout.

page 4 of 60




INCLUDED PARTS: FM-HR RHINO

Note: Images not shown at scale.

Qty: 1x

Lat Pulldown Pulley
Bracket

Qty: 1x

Lat Bar Hanger

Qty: 1x

Locking Horn

Crossmember

Top Side Pulley
Assembly - RH

Qty: 1x

Top Side Pulley
Assembly - LH

Bottom Side Pulley
Assembly - RH

Bottom Side Pulley
Assembly - LH

Side Peanut Pulley

Qty: 1x

| o

/f\/

Rear Pulley Plate

Qty: 3x

4.5" Pulley

Qty: 3x

3/4”" x 1” Cable
Retainer

Qty: 7x

3/8” Thin Nylock Nut

page 5 of 60



INCLUDED PARTS: FM-HR RHINO

Note: Images not shown at scale.

E Qty: 3x

3/8"” x 2” Button Head
Screw

Qty: 1

3/8" x 1-3/4 Button
Head Screw

-y

Stop Block

Trolley/Trolley Cable
(Blue Tag)

Qty: 2x

m Qty: 8x

Low Side Cable
(Red Tag)

Pin

m Qty: 8x

m Qty: 2x

Attachment

D Carabiner

Pair of Monster J-cups

*Items may look different than drawings shown. Style depends on selection made at checkout.

page 6 of 60



INCLUDED PARTS: FM-HR RHINO

Note: Images not shown at scale.

Qty: 2x m Qty: 4x Qty: 1x
N
Rhino Lever Tube Triangle Plate Removable Rhino Horn
Attachment
m Qty: 1x m Qty: 2x m Qty: 2x

5/8” x 4” Detent Pin

Multi Grip Monster
Handle

A

1”7 X4-1/2" Hitch Pin

Qty: 1x

Tread Plate - LH

Qty: 1x

Tread Plate - RH

Qty: 2x

2.5"x1” Rubber Foot

Qty: 2x

Lever Hinge

Qty: 2x

3/8” Washer

Qty: 2x

e

e

5/8" X 6” Hex Bolt

page 7 of 60



INCLUDED PARTS: FM-HR RHINO

Note: Images not shown at scale.

Qty: 2x

1”7 Shoulder Bolt -
Female

Qty: 2x

s

1”7 Shoulder Bolt - Male

Qty: 12x

1" x 5" Hex Bolt

Qty: 18x

1" x 4-3/4" Hex Bolt

Qty: 8x

1”7 x 3/8” Pulley Bracket
Spacer

Qty: 26x

1”7 Flat Washer

@ Qty: 30x Qty: 4x
1”7 Lock Washer 1”7 Hex Nut 5/8” Flat Washer
m Qty: 7x E Qty: 9x m Qty: 9x

7

4-1/2

s

5/8" x 4-1/2" Hex Bolt

5/8" Lock Washer

5/8" Hex Nut

page 8 of 60



INCLUDED PARTS: FM-HR RHINO

Note: Images not shown at scale.

Monster Strip

m Qty: 2x E Qty: 2x Qty: 2x
1/2" x 1-1/2"” Button 1/2” Lock Washer
Head Screw

m Qty: 2x E Qty: 12x m Qty: 1x

3/8"” X 3.5” Carriage
Bolt

Qty: 1x

Low Row Face Mount
Plate

Qty: 2x

5/8”" x 2.25" Hex Bolt

Qty: 1x

* Complimentary Monster Strips included with hardware kits. See page 47 for Monster Strip assembly.

page 9 of 60



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 1x

Side Shroud - RH

Qty: 1x

Qty: 1x

Storage Panel - RH

Qty: 1x

Qty: 2x

Qty: 2x

Storage Panel - LH Side Shroud Top
Bracket
Qty: 2x Qty: 2x Qty: 2x
1”7 Flat Washer 1”7 Lock Washer 1” Hex Nut
Qty: 4x m Qty: 4x m Qty: 2x

1/4” x 5/8” Button
Head Screw

1/4” Thin Nylock Nut

1”7 Shoulder Bolt -
Female

page 10 of 60



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 2x

1”7 Shoulder Bolt - Male

Qty: 2x

6” Foam Panel

Qty: 4x

3” Foam Panel

page 11 of 60



1” HARDWARE LENGTH GUIDE

Note:
e 1"x5"[39]and 1" x4-3/4” [40] Bolts

shown to scale below to help differentiate
variations in length.

-

4-3/47 I
~

5”

page 12 of 60



STEP 1

e IMPORTANT: DO NOT USETOOLS TO e Slide Trolleys about half way down Up-
TIGHTEN THROUGHOUT ASSEMBLY right and release triggers to lock pop pins in
UNLESS OTHERWISE SPECIFIED. place when the viewing window is showing
e While pulling the handle triggers, slide the number 23.

Swivel Trolley RH [7] and Swivel Trolley LH

[8] onto two Monster Uprights [11.

e Note the orientation of Swivel Trolleys in
relation to the feet at bottom of uprights.

1-A

1-B

(o))

0

page 13 of



STEP 2

o Refer to overview image to plan assembly
and ensure ample floor space is alloted.

e | ay down all parts on a non-abrasive sur-
face in the orientation shown below.

e Position the footplates of uprights approx-
Imately 55" apart.

e Note orientation of Swivel Trolleys and
Upright feet in relation to the ground.

e Connect Uprights to Crossmembers using
1"x4-3/4” Hex Bolts [62], 1”7 Flat Wash-

ers [54], 1” Lock Washers [55], and 1" Hex
Nuts [56].

e |f Half Rack Feet [9] were purchased, in-
stall them in place of the Flat Washers on
bottom of Uprights as shown in Detail views.

e HAND-TIGHTEN ONLY.

OVERVIEW

LH PANEL (2-B)

] e‘e‘e‘e‘e‘e‘e‘e"0‘0‘0‘0‘0‘0’0‘0’0‘0‘0‘0‘9‘0‘0‘0‘o‘o‘0'e"o‘e‘o'o'o'e'o'o'o'o'o'e'qQ

9 BT

SO0 cocooCoCCoCCOO ooy smoug
v ™ \ ;‘

RH PANEL (2-A)

eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee \
WQ Qb 000000000000000000 rore e et e e e e e e e e e e e e e e e e e e e e "0 "o e 6% "% 4

0 o[Foaaaadatrdd

QQQQQQQQQQQQQQQQQQQQQQQQ
U

~55"

DETAIL

C O

OO0 O G

\\
\
0
y
\ \

T - i
[} WY \
/ g ¥
{

0 T J
\ \
\
\
\ \
\
\ |
\ \
\
\ \
\
\

SO QDD DDY

\

2-B

QO QOO OT Y

,
/
/ /
f 0
/
/
/ Fﬂ g
/
IJ il
r .
0/
(
0— 1
: n
"" /f
! )

page 14 of 60



STEP 3

IMPORTANT:

e For safety, we recommend the remainder
of these instructions be completed with 2 or

3 people.

¢ Have two people stand one assembled

panel up first.

e One or two people should stabilize both

panels, ensuring panels don’t fall while
another person assembles the spanning

Crossmembers in STEP 4.

¢ One person stabilizes the first panel while

the other stands up the second panel.

OVERVIEW

LH PANEL (2-B)

] e‘e‘e‘e‘e‘e‘e‘e"0‘0‘0‘0‘9‘0’0‘0’0‘0‘0‘0‘9‘0‘0‘0‘o‘o‘o'e"o‘e‘o'o'o'e'o'o'o'o'o'e'c:lQ

©Co o cocooCoCCCCCOC ooy smoug
v ™ \ ;‘

9 BT

RH PANEL (2-A)

eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee \
WQ Qb 000000000000000000 ro e e et e e e e e e e e e e e e e e e e e e e e "0 "o e 6% "% 4

0 o [Toaavadadth

QQQQQQQQQQQQQQQQQQQQQQQQ
)

~55"

3-A

= @@@@@@..@@@@@ Q.;.-@:.@a@;@ .®©®©

00’0000 0 0 0 0 0% oo

"0°0°0°0°0 000 daD) g

| — p— e— e— p— —

=
=

-

-
=

-
=

eyeelehely

=)
==

SheyepeNeheNe

RO
= a ==
©

o©$©»

=

~ [ ] [ ]

DCOOOO0O0O0O0 0O

(-] @ ~ @ ©

OCOO0COOOOOO

== [

_fLM7_l;'&!' 3,

ﬂ@@ oo

43"

-

page 15 of 60



Fully tighten 1”7 Shoulder Bolts using
3/8” Allen Key. DO NOT TIGHTEN HEX BOLTS.

X 4-3/4" Hex Bolt [52], 17 Flat

NIV, [V RV Rv RV AV RV RV RV RV 5 RV

p—

> DIDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDD>D DD DD DD DDDDIDDD

%EH%EDGGR%ERER%%%R%%%2222222222 90y

. 0)
/{ a g &
DD DD WA A LD DDDDDDDDDDDDDDDDDDDDDDI D DO ’

/ /SN S Iy ;@‘7 g — )
PP %2%2%%%%%%%%2RWRIS s 3%%2%22%%%%%%%2232222229CF %) o\
[ & N o)

— ® — o
/\ 202 DD Yg %%\%uuou@vou@vouou@vou@vouou33@393383933839330 DD \

Y/ %%%%%%%7.0/ Rt rRrTETEDG2222%%%D%2%2022252229

111111

\

Q@ 60

\ 0,//

\6\ 2\
NAESN
\

(G
7 &>

\ O & A— ()
, / &./wuouou@vov@vouou@ov@vouovMa,.,nwag/,/,..@v3@39@3339@333933339@3@@ >0 /A G
\E \
/ N\, N SN
NN O,0,0,0.0,3,0,3,0,0.0, 0, S| ) 0,0.0,0,0,0.0.0,0,0,0,0.0,0 00 00 00 3 O O, o,
(B 2222233233339 7y /3333 32322222224 :

’.
{
NN

e 7] &
i I ﬂYTIIIImm_ \NNW«VFI&MWW\\\

&

Washers [54], 1” Lock Washers [55], and 1”

e Attach 43” Spanning Crossmember [3]
Hex Nuts [56].

to front Uprights using 1” Shoulder Bolts

STEP 4

Tools Required:
e 3/8” Allen Key
[49,50], 1”

W@@@@@@@@@@@@

P W~ W~ W~ W~ W~ W~ W~ W

4-A
DETAIL

page 16 of 60



STEP 5 (BEGIN ADD-ON KIT ASSEMBLY)

e Remove existing 1” Hardware on back of e Reuse hardware from 5-A to bolt Lever
rack shown in 5-A. Hinges [46] to uprights. Hand Tight Only.

e (1| Ensure heads of bolts are facing away
from rack like shown in 5-B.

e (I| Ensure smaller holes are upright on
Lever Hinge [46].

e Note: Do not reuse 1” Flat Washers In
5-B.

L OO QO QDL IDULDY
%%

Q QOO QLD LDLDD

(&)
'

S O OO L LD

REPEAT BOTH SIDES

page 17 of 60



STEP 6

Tools Required:
e 7/32" Allen Key, 9/16” Wrench

e Swivel Trolleys [7]1 and [8] need to be cali-
brated for your specific rack.

e Keeping the Swivel Trolleys locked in
place, tighten the Button Head Screws
shown in 6-A using 7/32” Allen Key until
looseness or “wobble” is gone.

e Unlock pop pins and roll Trolleys up and
down Upright several inches to feel tight-
ness. If wobble persists, tighten the Screws
in 6-A again. If any friction is felt, Trolleys
are too tight and Screws should be loosened
a quarter turn.

e Once calibrated, tighten both rollers on
rear of Trolleys using Allen Key and Wrench.

6-A

G
R

e
(¢
AN

IC

//
C
I

7/32” Allen Key

I
é"l Button Head

)ﬁ\ Screw

6-B

)

GJ

.,
(¢

L
A\

9/16” Wrench

7/32” Allen Key

Rear Roller

page 18 of 60



STEP 7

e Ensure Pulley Deck [6] is oriented such

that the pulley is towards the floor.

" Hex Nut

Side Pulley Assembly RH and LH [18,19] to
Bottom Crossmembers using 1”7 X 5” Hex
Bolt [511], 17 x 3/8” Pulley Bracket Spacer
[53], 1” Lock Washer [55], and 1

e Bolt Pulley Deck [6] and Bottom Rear
[56]. Bolts Hand Tight Only.

Ensure Pulley Deck [6] is flush to

face of the rear uprights.

SOOPOOSSSS

oCcoocooocoooorroroo0 0o Q\

{
wﬁﬂﬁﬂﬂﬁﬁﬁﬁﬂ%//
N\

Pepeseses

page 19 of 60



STEP 8

e Bolt assembled Rhino Upright [2] to the
Pulley Deck [6] using 5/8” X 6” Hex Bolt
[48], 5/8” Flat Washer [57], 5/8” Lock
Washer [59], 5/8” Hex Nut [60]. Hand
Tighten Only.

[6].

Ensure lower cable and ball clevis are

clea.lr of Rhino Upright [2] and Pulley Deck

’ y "‘/ﬁf
B OO IID¢

8-B

MIMNNNNINNS

O % 2 e »

SRR RTINS

\‘,‘.‘ A l\.‘,
& ;ﬁ OO E e q

"W a2 w w %
S

/,
((
O

page 20 of 60



STEP 9

e Bolt Triangle Plates [38] to Lever Tubes
[37] using hardware indicated below.

e Bolt Rubber Bumper [45] to Lever Tubes.
DO NOT OVER TIGHTEN.

e Ensure Bolts are oriented as shown
below. 1” Bolts Hand Tight Only.

e |!| Ensure Rogue caps are oriented as
shown below.

9-A !

Y

I © 9 ! &
Q ©
9 o
© ©
9 &
Q ©
9 o
Q ©
9 &
Q ©
9 o
Q ©
9 o
Q ©
9 o
Q ©
9 o
Q ©
9 o
Q ©
9 o
© ©
9 o
Q ©
9 o
Q ©
o e ©
9 Ol » -
9 9 < Or TS
o7 )
6 Al e
N/ . § \@n, ///
\% 2 X2 e
® o1
<~J &
©
o
©
Q o
\_/

page 21 of 60



STEP 10

e [oosen set screws on Lever Hinges [46] , ,
and remove Lever Pin as shown in 10-A. Plates [38] into each Lever Hinge [46] as

» Note: FOR SHROUD KIT ONLY. Place 17  S"ownin10-A. |
Shoulder Bolt [811in between holes 2 and  ® Reinsert Lever Pin into Lever Hinge [461.
3 on uprights shown in 10-B. These willbe e Tighten set screws to hold lever pin in
used later for shroud assembly place as shown in 10-B.

e [!] Ensure that Rubber Bumper [45] and

heads of hex bolts are oriented as shown in
10-C.

e |nstall Lever Tubes [37] with Triangle

DETAIL|| |4}

I
v

SESISISISISS

W

@
\

ARV EAH =D

\@@@@@@@@@@@@@@@@6

KN 77\
™

QA @\%@Q@@@@QQ@QQ@QQ@@

\
“\}\@ 2 e e E D e E D e E D E D E D E D ED ED ED ED e e e e & d

@Q@QQ@QQ@@Q@@@@QQ@\\

A
\\

(el el =l i =l i =l =l =l =l =l -l il =l =l =l = =l

; ) o —
P=| \ / A
(\ Vo oo,
4 = - — \!
(7 & ) A

T\ 0odg Go

\
\ \\ )
\ o & O oD e e e e e e D e e e D e e e e D e e D D e D D D e D D D e ED D D e &
)

y

Y

-
=

OO0 0LV

page 22 of 60



secure using provided 5/8” Detent Pin [401.
e Slide Multi-Grip Handles [41] on Lever
Tubes [37] and secure using provided 1”

¢ Slide Removable Rhino Horn [39] on
Hitch Pins [42].

Locking Horn Crossmember [15] and

Bolt [52], 1” Lock Washer [55], and 1" Hex

e Bolt Locking Horn Crossmember [15] to
Nut [56].

Triangle Plates [38] using 1” X 4-3/4" Hex
e Fully tighten all 8 triangle plate bolts

while checking all parts remain square.

STEP 11

i
I ,_,_
7 - X ~
W @ ® @Q//_ @@@@@ E @@@@@@@@@@@@@@@ = _ =
-]

page 23 of 60

7 N/ NSNS A © 00 . pooococooowoly @ooq| [~
= (1S _, b T
PDVDVDVVIVVDVDDDD DD BN T @ Q\ , _ 1S9
_ ) I | R
PPIPPIIIIIIIIIPIPIADI I | ]
11111 S © S o w = e artw—w—+& \ ) @ / F h_.. _ﬁ
OO EIEEEEOOOPOSINII | T i
\\ © \ & hifwﬁ %W«WWWHMJ|H|MMMMM_|_| | 1\ % O _ﬁ_ﬁ
\ / [/ == :-L e % | ,_\ 1_,_, A
— —) S (A~
) &@a@ | S

@o@a@:@.@sww/ ©O 0000000 O o\ )
111111 | 1/ ® 2~ © 1w & o N v @ e ,_,_,_

N/ | /|
Il | /]
I _1 /|
| | [ ,_,
— | I ,_, |
_,_ | _ﬁ _1
k , I _,
Tm , ,_ _:_ ,_, c
,_,_,_, 1_
l ,_

E SIDE
T,
[T

@:@@Ee = sCmemmemwmwwmwmw.mW\ \ _— .H__
.f:@@@ . o Poo0oco0ooo® | 0oq| [

L
DO O VT J

S

REPEAT OPPOSIT

11-B

11-A

) -~




STEP 12

e Bolt Lat Bar Hanger [14], Lat Pulldown Note:

Pulley Bracket [13], and Top Center e Ensure Slot on Top Center Crossmember
Crossmember [10] to 43" Spanning [10] is fully engaged with the tab on the

Crossmember [3] using 1”x5” Hex Bolts Rear Upright [2].
[51], 1” Lock Washers [55], and 1” Hex

Nuts [56] as showing in 12-B.

12-A
10

Q
©
| O
Q
Qg
Q
Q
Q
Q
. ﬂéﬂl—é e e e 1 D
— ;2: éi;:é? - 5 @
0009 0
E Ea=
% Rl
9 RS, ;Uq
@ 1k —
g W % UH
Q ®
% 0 g %
% g Q ")
NING) QH Q 0 Q r@é 1
- DETAIL

{/

<{J

/
/

~ 4
NS /

S (/)
S //"’)
< < /
% ‘. \ 7
NS /

S
%
=
AN
=

H
‘@'
[ b
L O
S | @)
< Y S
S S S
< |

[N

page 24 of 60



STEP 13

e Assemble Top Rear Angle Crossmem- e Bolt the Top Rear Angle Crossmember -
ber - LH [12] into position on rear of rack as LH to the Top Center Crossmember using a
shown placinga 1"x 5" Hex Bolt [B1] inthe 5/8” x4-1/2"” Hex Bolt [58] pushing the bolt
vertical hole to secure the outer side of the  only part of the way in to secure the cross-
crossmember. members.

Note:

e Be careful to not disengage the Top
Center Crossmember Slot from the Tab.

13-A

13-B

page 25 of 60



STEP 14

e Assemble Top Rear Angle Crossmember
- RH [11] into position on rear of rack as
shown placing a 1”x 5” Hex Bolt [51] in the
vertical hole to secure the outer side of the
crossmember.

e Push already installed 5/8” x 4-1/2" Hex
Bolt [52] through all plates and install 5/8”

Lock Washer [59] and 5/8” Hex Nut [60].

e Secure Angle Crossmembers to Rear

Top Crossmembers using Side Shroud Top
Brackets [74], 1” Lock Washers [55], and
1”7 Hex Nuts [56] with 1”7 x 5” Hex Bolts [51]

Note:

e Use 1” Flat Washers [54] instead of Side
Shroud Top Brackets if Shroud Kit was not
purchased.

14-A

o
© D
4@ QQ%®®
Q’/@ %%®®
%§0 %%GB@
%‘00 %Q®
¢ P -

0 D
%D{Q >~ 0
© > 490
@\fg\ D (9& i
%® =T 9 ’

D © 1
> N N 0 1
9 QD V1
® q
TIRE ¢
o Y & .

>
Q
g Q R | ’P
05 it
© % : [
© " i
5 i

0

y 4

o ﬁ @

page 26 of 60



STEP 15

e Guide ab/8" x4-1/2" Hex Bolt [58] into e Secure 5/8" x4-1/2" Hex Bolt [58] with
the Center crossmembers by putting the 5/8" Lock Washer [99], and 5/8” Hex Nuts

head into the oval hole in the left cross- [60].
member as shown in 15-A. Note:
* Straighten the bolt out and push it all e Ensure Top Center Crossmember slot re-

the way into the hole to connect the three mains locked in to the Upright Tab.
crossmembers together as shown in 15-B.

page 27 of 60



L]

N

S

= %5

)

L

S

2
D)

4

@VQQQQQQQQQQQQQW @
¢ ) Al.w &

page 28 of 60

//99@9@/@

DDDDDDDDDBDDIOID
N F

— e e

@@@@@@8@@8@@@@@@8@@@8@@@@@@@@@@

e 12-A: Bolt Top Side Pulley Assembly
- RH [16] and -LH [17] to the 24" Top

Crossmembers [4] using 1”

STEP 16

7
!

Lock Washers [55]

and 1”7 Hex Nuts [56] as shown.

X 5” Hex Bolts

77

[51], 1”7 x 3/8” Pulley Bracket Spacers [53]
e Tip:itis easiest to assemble this step by

inserting the front hardware first and then
swinging the back of Side Pulley Assemblies
up to install the rear hardware.

1”7 Flat Washers [54], 1

@@
@@

@
> ﬁﬁﬁﬁﬁﬁ/m

QQQQ@Q\

16-A

/4@ ;
NS
SE

S, Gy O, G, G, O, QQQQQn%u@..@c@t%q@@:@@@@@@%Q%m

L o o n e _» e o |

OO Oy O Oy O, O, OO OLCCuCrC,0 OO,

[ S S — -

QQ&.QQQQQQ%

e /@8@88@6@@@@@8@3@@@@@@@8@ D D

-I 0 ~

~ = = = = =




STEP 17

Note:

e Completely unwind and straighten out
Trolley/Trolley Cable [28] to remove any
twists/kinks prior to installation.

e The blue arrows shown in STEP 17 through
STEP 22 indicate directions for assembling
the Trolley/Trolley Cable and correspond
with the blue tag on the Ball End of cable.

e Feed the Ball End of Trolley/Trolley Cable
[28] between the two pulleys inside Swivel
Trolley - RH [7]1 and continue upward.

e Feed the cable around pulley inside the
Top Side Pulley Assembly - RH [16] and
continue toward the back of the rack.

e Continue around the second pulley on
Top Side Pulley Assembly - RH [16] and
then downward.

17-A

—

\ Y
v

Y

\

KOOSO DD

17-B

1 (

®

DO O O

page 29 of 60



\
I
|
0
Q
)

A
- N —¢ A s
,\ J@ RN : zw BDDDDBD @o@é&@. O A\ B \ f /,
A/ = N ‘.._ = = 7

a 3ok o - - [o 7l e VNH,/ -

SN Qmunﬁmyayﬁﬂaﬂ =B Be R R e B Fe B R0 Sa2dC @ <« et .M%.%. = .M == Mr =
/ vovoocoedtf .‘,,,..u..&,u”.w@%%%%%@ EOCEOEE) PEEEY PEOELOSSS N
/ e I - e 7 &) =)

——

@@@@@@@@
\\
@\
==

V7)) BN &
AN E . §§@§QQ99§,@ @%90////
o VEXX XX /2 %nwuwow%,%..%,%.% aw&;%;rw%%\\@ /,./
: Y

PP OOOREEOORI TS [ [

LIRS

v/ L
Y/ >
ez

ensuring the arrow stickers correspond

e Hold one Side Peanut Pulley [20] in the

¢ Feed the cable down and around the

then back up towards the Top Side Pulley
shown in 18-B and continue towards the
pulley shown in the Rear Angled Crossmem-

upper pulley of Side Peanut Pulley and
e [Feed cable around the angled pulley

. O ,, O
< =
o0 o N
| | o i .
|
& > “_ v & Z
© 5 @
— @) L h @
Q0 - e — N o
m Q | /w
- O ), — < m \ m\ Z )
— n O 0 o0 \
© 3 <C O — i

STEP 18

page 30 of 60



@9@9 SN z_/ :

& .mw & EEESIEE] .n

n_Vu,.mu Q WW *® A ”D |\ 4
— 0O N . —
u : e
afE & £33 & Jj5> 6> Syrasoey [2/32 &2 §
wm e 5T © @@
a0 o = > (©
— O I 3 .=
§e £ 2% *
— | -
c od ) w.b
- = S
eA - C )
22 { 2} - H
d% @ ._I.._hIH. _
-
Sxc c mu.m A
mD.anm 2 ®©
o — .
C=< cw 2 om
bes.mumobwaoo.J
oS5 2YPoEY & )
-l So— g2 05
PdMMCUdC.I Q@@.
Do— =28 0 S > N N
4
N e T o5 ¢80 — — J@ /N2 N2 N2 A

page 31 of 60



STEP 20

e Note: Arrows 13, 14, 15, 19, 20, and 21
will not be used. Proceed from arrow 12 to
16, then from arrow 18 to 22.

e Continuing down towards the Plate
Load Trolley, feed cable around the Pulley
located on top of the Plate Load Trolley.

e Feed cable back up behind internal
carriage ziptied to upright, pulling cable
out and up in front of top pulley as shown in
20-B.

e Continue up and around the pulley shown
in the Rear Angled Crossmember - LH [12].

¢ Continue around the next angled
pulley located in the Top Rear Side Pulley
Assembly - LH [17] and then downward.

20-B M '
(95 [[D IB)Q'
ol
9 )
)
)
J
)
g
o |9
% I
m@ @ h{
20-D
D

A --:___':,<
Q| VY
33@ @ %
Y, 3 ;
Q |V
Ty @ a?((.
Q |
o U :
L)) @ aél
Q
1) QI
0 U r
) @ %&
9 |
'ﬂg@ @ %ﬁ
2O

2bhbbhbH

page 32 of 60



STEP 21

¢ Hold the remaining Side Peanut Pulley
[20] in the air, ensuring the arrows
correspond to diagram 21-A.

e Feed cable around the upper peanut
pulley and then back up towards the Rear
Side Pulley Assembly.

e Feed around the pulley shownin21-B
and then towards the front of the rack.

e Continue around the front most pulley on
Top Side Pulley Assembly - LH [17], then - .
down and out through the front of the Swivel
Trolley LH [8]. Rolil 1 L
e Pull Ball End of cable out far enough to N P A BN
assemble Clevis on next step. B RN o

: @ Y A } - D) S\ 71, 2% 71 2L 53 2L 2L S SEALALSLALAY SR oL ) S ) me 4
/(/‘): y .’* ., ; 29 Y [ 2DDDDDDRRDDDDI ‘,;_f-: _m:;' DD DD -
. : e —— ‘-_:j_w-.;.?_r:__,?.g——.- - N -“:':)_
4

21-A 21-B} T

00

QOO OO0 OO G

‘©
B e R - R - - - 3= =S

21-C 21-D QQ

L

D B8 O O O O L

page 33 of 60



STEP 22

Tools Required: ¢ |nsert Grommet into non-threaded side of
e 3/32” Allen Key & 5/8” Wrench Split Threaded Insert and screw Clevis End

e Completely disassemble the loose Clevis  on threaded end using 5/8” Wrench.

included with cable by unscrewing set e Slide Plastic Stop forward and align outer
screws and Split Threaded Insert, and holes with threaded holes on Clevis End

remove blue tag on end of cable. and re-insert Set Screws. Fully tighten Set
e Slide parts over the ball on cable as Screws.

shown on 22-B.

22-A

Grommet

: § Clevis End

Split Threaded

Assembled

Insert
%@
Set Screw

Plastic Stop

22.B 22-C

page 34 of 60



/
Poaqg o
S A B HOM @ @ Q =
_ _ @@&@@@@8@ SO DDSSIDODDID DD
X Eprooooo0D® / # y
Al ipmenngeeeeea) | 1066668383399323YN o
3R \ Y &
&9 A\ o p
" Jo/\

\
\
AN
\Y
” w N,

)

gﬁ@@@@@@@@@@@@@@@@@@i&@@@ D DD //
g, 3. 9,2,0,0,0,0,9,0,

111111 &

[ =

0
%3.3,00.8 0 @ 30 0,0 I I \
. , N\ ~\0

Button Head

-
(D)
=
(gv]
fd
)
(2«
9
o)
©
&

e Remove only the lower Plastic Cable Re-
tainers from both Side Peanut Pulleys [20].
e Hardware will be re-installed on STEP 26.

e Remove Plastic Cable Retainers from
both Bottom Side Pulley Assemblies [18]

e 7/32" Allen Key & 9/16” Wrench
and [19] by removing 3/8”

Tools Required:
Screws and Nuts.

STEP 23

23-A
23-B

page 35 of 60




™~ ip =%
:"’f D ,’ "Pe9Seecococ =y ‘Q\\ )
a = - 7 2 \"‘.'
[ |
@
L&73) 2

Tools Required:
e 3/4” Wrench e

e Assemble one of the included Low Side 1 R
Cables onto RH side of rack by inserting 2 TR TG et
. . o ¢ S @ Sl 2 e J
the end without a red tag into stop block on 2 SRY |
back of Swivel Trolley RH [71. R 5
e Loosen the hex nut if needed to ensure e 814 :
approximately 1/2" of threads are showing F L'
between the bolt head and nut. Stled 2 o 2R IS
e Tighten the bottom bolt head until the nut
is tight against the stop block. g8y | I
e Feed the other end of cable with red
tag down around the front most pulley of SHEC e S 1§ St X R H
Bottom Pulley Assembly - RH [18] and RN (1N
continue towards back of rack. NG AN = 1Y

24-A v gp 24-B 3y~

© © 0 OSLLLDLLDLLDL

page 36 of 60



STEP 25

Tools Required:
e 3/4" Wrench

e Continue feeding around the second
pulley on Bottom Side Pulley Assembly - RH
[18] and up around the lower Side Peanut
Pulley [20], following the arrow indicator di-
rections.

¢ |nsert threaded end into stop block at the
back of Bottom Side Pulley Assembly [18]
and screw tight, ensuring 1/2” of threads
showing between 3/4” bolt head and hex
nut.

;’\45;5 ‘\\\\// ) .

fk

. e
NPT B (N o an88t R
\X\W\&‘) X5 & L AR . guv &% N
) AN

© © O eV|LRLLYLY

g 21 J - /| A —
% \ 0\ T -y
' i Y
 \ “\ \ \,\ \ o _‘1.:.'
\ r C h \
- \ \

© © O

O © © OO Oq
)

o\

25-B

DE I CIC I I EIEIC I L) CICICIEJCIE I I

\ ©TTOD2D
VAN

\ 0

page 37 of 60



STEP 26

Tools Required:
e 3/4" Wrench

Tools Required:
o 7/32" Allen Key & 9/16” Wrench

o 26-A: Follow STEP 24 & 25 again to e 26-B: Re-install Plastic Cable Retainers
assemble the remaining Low Side Cable on both Bottom Side Pulley Assemblies and
(red tag) on the Left Hand side of rack. both Side Peanut Pulleys. Fully Tighten.

e Start at stop block on the Swivel Trolley e The Lower Side Cables will have some
LH [8] and end at stop block on the Bottom  g|5ck. Make sure the cable retainers fully

Side Pulley - LH [19].

secure the cables within the pulley grooves.

=oA ¥ B VR
0 ® @ |\ Qe 2| & _,
® (@] | @] o o
© 0 Y \ "‘w, ‘g % 41@ ." “ ,
% 9 % \*. I"" ‘60 ‘Q
0 0 o) |8 g o
® Y © S \| @\ ® 410 gﬂQ
% 0 % QHQI“ % 450 % -E'Q
% @ 5 % QH@ % 140 % 4:0
% g S b Q ',I\I\I\ 19 I“.‘ % e"Q % : ‘g
44 SEN Lo 12 0
9 % DI o 218 10 $ %
% "@ Q \)) Q”" @ % @ 4’0
1%y Q DA QH@ ; %
1 [ ) |\ 0 QY % ol ‘Q
% 4’0 0 % 0 % y 9
® W R 9 0 %
% 4’@ % 9 ®’. % % E 0
© ) © 0 0 0 Qll o 19
0/ R ) | ‘ ; 0
72 os > 0 7o
. % 19, % % 4@ % :
¢ 1% ©
1 % 4’ Q
: 1% % S8 '
1% © ) ( : 0
‘ : EQ Y /.
ol \% 0 -
o < le.d
Q |l Q¥ < ® ;
Do §
Q@ 7
26"B g - g
9
9
g g g
F G g :
o |9 :
4 9
Sk 9| ;
L0
Q|9 g g
N
tﬁ 3 . 3 )
S Al g
H: A 9
9 1)
F . <1 M gl |
[:g 5 ‘“a = g
A 3 9]~
9 4.
i ; 3|
Y N 9l
09 ‘
NI 9 0 6l
\Q J ToIl <9
NE : INS 9|
\\ ¥ g @ g A Q 9 ' .
Fa R g ';, 8 § ,, \.__b\\‘\ & g \
| ’ ’ NN Q ) |
@- Zd g% le
\_ A 2 | g >§ :_.,—-!: ‘\9 g @U
o 9 7] > o
9 o e
Al
9 |
9 | Sy
2>

4
\

4

©

page 38 of 60



STEP 27

Note:

e With one hand holding onto the carriage,
remove zip tie from Rhino Upright as shown

in 27-A.

e |ower the internal carriage into the
upright while another person pulls the cable
slack from the bottom rear of the upright as

shown in 27-B and DETAIL.

¢ Bolt Top Rear Crossmembers RH [11]
and LH [12] to Rear Upright [2] using 5/8”
x 4-1/2" Hex Bolt [58], 5/8” Lock Washer
[59], and 5/8” Hex Nut [60] ensuring

carriage clears hardware.

27-A D@ % ‘5 27-B \
% "@ QQQ @@@
® %) O
5 e~
= D
@ o
y 9
EAENE 5
| T
R\ 53
it
) b
|
b
|
|
/73
27-C g e DETAIL g :fz
3N 0k 6
o | © c
o || @lr|o
@ [V o 16 6] o
—> | ;@ 0
%)
© s
0 1
©
© 4
© 4

page 39 of 60



STEP 28

e Disassemble the two 4.5” Pulleys and e Secure pulley to Top Rear Crossmember
Cable Retainers from the Rear Pulley Plate. RH [10] and Rear Pulley Plate [21] using

e Insert4.5” Pulley [22] under cableand ~ 3/8” X 1-3/4 Button Head Screws [26], 3/4”
slide up until it reaches slot between Top x 1”7 Cable Retainer [23], and 3/38" Thin

Rear Crossmember RH [11] and Rhino Nylock Nut [24].
Upright [22]. e Repeat steps 28-A and 28-B to secure
Note: second pulley to Top Rear Crossmember LH

e Ensure cable remains in pulley’s groove. -2 and Rhino Upright [2]

DETAIL

Zo &=

N
8l o
O

b%%&&%%&%%%&%%&&/@

>5’ 5‘0505'030502080&05'03030Q’Oﬁ’oé’o

SIS SIS I SIS ISP

page 40 of 60



STEP 29

* Place center pulley between ends of Top

Rear Crossmembers RH [11] and LH [12].

e Secure with 3/8” x 2” Button Head Screw
[25] and 3/8” Thin Nylock Nut [24] in
center hole.

Note:

e Center Pulley cable retainer will be in-
stalled after Lat Pull/Low Row cable.

¢ Insert Stop Block [27] between ends of

Top Rear Crossmembers RH [11] and LH

[12].

e Secure with 3/8” x 2” Button Head Screw
[25] and 3/8” Thin Nylock Nut [24].

28
O

=%

<

=

=2

Fo¥o%0 0%0%0%0 0 0 o o’o’o 0%

e e e e ey e ey e Ty Ty T O, e e <=
[
00

D°0°0°0°0°0

=2

DETAIL

o[[©

)

29-A
0
@I
@I
@I
Q
298] [o | :B\EQ Q |
o B
S S
B @ ::Q @ %Q
34@ @ 230 @ BoD
=0 e O
328 J O |f O
E:Q @ 20@ @ eQ
I s
xS/ S
28@ 17 @ =3
2 @ 19 @ MD
=> | Rl >
29-C ,O @
o= || $
zp @ C
Sl q
2= f Y
3
S | ]
]
J
J
]
!

page 41 of 60



11111

T =

page 42 of 60

C.0.0.0,0,0,8,0.0000000 030 A at)
g & ™ &£ P L — P i = / .\,‘w Frg s

5
0 7 oS = A
,_ X[ o AN A > .
S _ oo ey,
) W N Leo® = oV
] = AN Z _— /s LS p
| ) O e S \r OLASS — /
— — = - -
o — : . ¥
A \\ 2\
e, \\ X7 /.
]
;_“n, i 7
3

'SV S e
7 o/ 7 .\.”...,,..O\W
[ o/ LA X

—

N EOS—

NI A DD D D D

3,8,0,08,8,0,800.0,000 0000 0 0 & @\

11111

_ /N \
VoY

O

111‘!7!.‘_‘|1‘q\‘)-.u Y
6 \ ¢
6 \ %)

n...@ D .”m._..
D\ 6 \ %
NG X/

DD DODIDDD

30-A

e Ensure thereis slack in the lower cable

e Liftthe Plate Load Trolley and hook
for future steps.

It onto the Rhino Hook as shown in the

STEP 30
DETAIL.




STEP 31

e Next assemble the Lat Pull/Low Row
cable indicated by the yellow indicator on

Ball End of cable and corresponding yellow
arrows shown in STEPS 31-32

e Remove Plastic Cable Retainers from Lat
Pulldown Pulley Bracket [13]. Hardware will
be reinstalled in 31-B.

e Pull cable up along Rhino Upright [2] until
reaching top. Feed cable around the pulley
shown in 31-C and then towards the front of
the rack.

e Secure back center pulley using 3/4” x 1”
Cable Retainer [23], 3/8" x 2” Button Head
Screw [25], and 3/8” Thin Nylock Nut [24].

=

= ==

=

QTQTQTQTOY

==

)

DD PODDDD]

o o7 A
o L

=i
~—

=
L

\
u‘@\ji

QO QO

= - L= =

{2

} ©
N
[ah

)

DD O & &
Q‘

S

@h
7
(@)

PO DD

31-D

SR AN AY

page 43 of 60



1224

g8

Spanning

Lat Pulldown Pulley Bracket [13] shown in

Crossmember [3]. Feed cable around the
32-A.

e Reinstall Cable Retainers into Lat

Pulldown Pulley Bracket [13].

e Pull cable past the 43"
Note:

STEP 32

S groove.

’

e Ensure cable remains in pulley

\L
!
N\

4R

REMR /@@@@@@@@@@@@@

N NN

1989888888888

\\\\\\

7R N

o &
N\ ™4
>
PTTA R ~,
I\ W/

32-B

page 44 of 60



STEP 33 oy 7
Tools Required: 0 J g [~
e 3/32” Allen Key & 5/8” Wrench Q J 9 ™
e | !'| Ensure Plate Load Trolley is hooked 0 J 9 N
on Rhino Hook before continuing. Q J 9
e Completely disassemble the Clevis 0 J J |
Included with the lower cable by unscrewing Q J g
set screws and Split Threaded Insert, and Q J §
remove ball end of cable. Q J 9
| [ pa \

&

ENSURE CABLE DOES NOT ALLINTO PRIGHT

page 45 of 60



STEP 34

e Feed the ball end of the Lower Cable
through the groove of the 6” Pulley and

route it up through the Pulley Deck [20] as
shown in 34-A.

e Ensure the cable remains seated in the
pulley groove as shown in the DETAIL.

T




STEP 35

Tools Required: e Slide Plastic Stop forward and align outer
o 3/32" Allen Key & 5/8” Wrench holes with threaded holes on Clevis End

e Slide parts over the ball on lower cable as and re-insert Set Screws. Fully tighten Set
shown on 35-B. Screws.

¢ |nsert Grommet into non-threaded side of
Split Threaded Insert and screw Clevis End
on threaded side using 5/8” Wrench.

35-A

Grommet

)

%\ ®/ I Clevis End

Split Threaded

Insert
e S %
T Assembled
Plastic Stop el Screw Clevis
35-B | 35-C
35-D 35-E

page 47 of 60



ceoocooo022°

coococoo9880

L -
Q 7]
Se Gée i = ] Wy 2 —
f6epg 0 2 2% =% _ Do \ .m ! V S
N
= - /
0 I
N S \
= > 22 @ @ 8 N .
/ o @ &...-\- 7 \N-th QQB o V/Q ee Qhﬁ 2 MQ % m :
0 02 J = 1 \y =
L _,_, ’/'4
, o

!_N.«.

)

o

\o
&

3

,
\

@
/

N
\
%

| | A0 0 0 O © O © o
o © © o ol = = = Q T ® = e
o™ =
O C = AENNA v
-
c . =L coyg 2 A A 6 /&
.mn_Wb mmoHSC < A 2 N7 @ 2
a— — O @© 0
5 22T : Q@«@@@@@QQQ@@ <
N.M Om”m% B TR TR e e v e w o w owm e \)
>~ 28 D omsys - OO SO ® O
Q o o L O ‘0
sfcagsfs @ >Ye e Ne NeWe e We We We Ne \/
= . C — ©o0QO O 2 - <= <= = <= - - - - )
228880 B
2 o = o0 O
LSS E22 s g Fa>Ne Y Ne W ¥o Y Na W Na W e W e W No S Ja S ¥
®© © - \
-..Inu_n“-u e rto T4
TR B E 205 &
DCc =2 o o0 N+ 0O c \ \
Gmeymmoe.m.em._qum \ .
— S e
32 00 55 8 -.0.5 C
M g *sE-ass5c ¥
a SN g3 EBw3as s H -
b o 8o gBBBE2 T O @
o~ O g < H 2290 1 > T .
- o 0 = C o w D O o)
D e o0 6= ¢ 20 ® oX %) %)

page 48 of 60



STEP 37

e | 1| Fully tighten all Pulley Deck [6]
Hardware shown in 37-A.

e Bolt Tread Plate - RH [44] and Tread
Plate - LH [43] to the Pulley Deck [6] using
3/8” X 3.5” Carriage Bolts [65] and 3/8”

Lock Nut [24].

37-AJ @7 7 1

LY
\\
N\ \\\

\ O\

//; / «‘/ t"‘. A
y / / O\
/ // 4 \
f // ' \
,‘J d'ﬂ 4‘{ \
! ] Y \,
/ / /, y \\\\\
i !/ / \\\
[/ i NG)
ST K

'/ 066 @@E\ )S@@@@@@é\ )@@@é

S & G

S
S

/@"\‘. /@/@

/@Q .

B 00O

¢
¢
;:,,@
/”:\Q‘\ @
Q) \%
18
0
v ©
Q
Nl & &
Il ©
Q
&5
W§I7-B§, O ::Q a :O i
O (s O
mog O .mO ﬂ BO 0
1O O O S !0
.WO g S BO ﬂ/[O
BO g @ 70 Ms@ ’.
ol BRSAND Sl
I‘“() g sO ﬂ |O
:© ) O )
-zO 9 BO g
O | O
2 o
O gy i
8 - o O Jg?g@é
©®) o S
= Q

0

i

page 49 of 60



STEP 38

e Attach Low Row Face Mount Plate [67] to
Pulley Deck [6] using 5/8" x 2.25" Hex Bolt
[68], 5/8’ Flat Washer [571, 5/8” Split Lock
Washer [59], and 5/8” Hex Nut [60].

e Ensure Attached plate on Low Row Face
Mount Plate [67] is facing towards the
inside as shown in 38-A.

page 50 of 60



STEP 39

e o install the Rhino Low Row Bracket

[66], align the nubs on the bracket with the
keyholes on the Low Row Face Mount Plate

[67] and insert them as shown below.

e Ensure Rhino Low Row Bracket [66] is in

locked position before use.

QY A |
e eSS eSS SS S S s Ss s s SNIUds LK

AN
))

IPSSPPPPIPOIIPFIFFSRI OO I

39-A

=== =W

S0 0 0 0

7

-— 4 S W W N\ W Oy SR W

SCEROPIOPPISPIPOIFPIFISSPSEV O 0O 0

[ /]]

uu N&\
SN >

SN

39-B

page 51 of 60



STEP 40

e Ensure Plate Load Trolley is placed on the e Attach Standard Triangle Grip [69] to

Rhino Hook in its highest position.

e Pull Lower Rhino Cable and place into
slot on side of Rhino Low Row Bracket [66]

as shown in 40-A.

clevis at end of Lower Rhino Cable.

¢ Note: Remove Rhino Low Row Bracket
[66] when performing belt squats.

40-A

SSC

S

D

Y

AL = =N

=

——

S O OO e S C

g

page 52 of 60



STEP 41

Tools Required:

o All

e Tighten ALL loose hardware on the entire

rack.

e Unhook Rhino Hook and lower Plate Load

Trolley.

e Starting with no weight added to the Plate
Load Trolley, check cables by pulling on

e Ensure all cables pull smoothly and all

Pulleys rotate freely.

e |f cables are too tight or loose, adjust ac-
cordingly by loosening or tightening the 1/2”

Jam Nuts on Low Side Cables [47].

Note:

e Cables may stretch slightly after use and
re-adjusting the tension may be necessary.

each clevis. e When performing exercises off the front
swivel trolleys or the lat pulldown, the Plate
Load Trolley must rest at the bottom of the
Rhino Upright, NOT on the Rhino Hook.
41-A

L

oo ovoC /X

7/

;@@
&

([N oN NN N NN NN N NN

.)

P

@ © @ DN D D D D DD DR D D D D D D DD D DD DLRRY,
- () o

S

©
© V0V eRLLLDDDDLDLDDDDLDLDDDDDDYD DD moEyE LDV LDDDLDLY
W y

@

LLLDLDLLLLLDDDYOD

Q
LEQ
W
0 oo
0;@ L
1@ Q(
S
9\ v/
5

@ © © PRV LLVLLDLLVVDLDLULRDRDDLVDLDDDLDLDDDDY

A ,
oo vevvevovnovc v oo v oD 0T ™

Ce202Y VI2RR222Y RRDDRRRY PR2R222Y TR RRDDDDRLDDO0 R \/

= =5

@ ©

=5

Z
A

=5

\Y
\
.‘A" -
e —(8tx >
a 3 g
\0\ |

page 53 of 60



/\ ®
\ @ DD DDDDDDD>DD>D SSDDDDDDDDDDDDDDDH

\,ﬁ EEEEEEEE N EEELY:

[

8888888888888
QQQQQQQQQQQ

eGSR RG 8283883822 %&

\\

P Y- 3] ,Q/ |
PO DO DD DD DO DO © O @ \

Op O ©p Oy O 0 ©, 0. © ©. O ©. © O QO OO ©

%2%%%%%%%%%

42-B

7/ Q
| O

OB D D @
© 00000000 N Gﬂ\n«\

&

A
<

e Attach Single Handle Attachments [34] to
Swivel Trolleys using included D Carabiners

[35].
Rhino Cable clevis attachment point using

included D Carabiners [35].
e Note: Remove Rhino Low Row Bracket

e Attach Rogue V2 Multi Belt [33] to Lower
[66] when performing belt squats.

e |n order to attach Rogue V2 Multi Belt
[33] to Lower Rhino Cable clevis first
remove belt and Lower Rhino Cable from

Rhino Low Row Bracket [66].
e Remove Rhino Row Low Bracket [66]

e Attach Lat Bar [32] to Lat Pull down
from Low Row Face Mount Plate [67].

clevis attachment point.

STEP 42

42-A

page 54 of 60




STEP 43

e |f Plate Load Carriage rolls too tightly or e Retighten the roller bolts and nuts.
oosely on upright, the fit may be adjusted Note:

oy first loosening the two foremost roller .
holts and nuts. e Tighten/loosen all four set screws evenly

to ensure the Plate Load Carriage remains
level.

e Then tighten (clockwise) or loosen
(counter clockwise) the four set screws with
a 3/32"” Allen Key as desired.

43-A

43-B

Set Screw

page 55 of 60



STEP 44 (SHROUD ASSEMBLY)

e Align the 6” Foam Panel [83] to the
middle panel of the Side Shroud - RH [70]
centering it between all sides. Peel off the
adhesive backing and stick the 6” Foam to
the middle panel.

e Place the 3” Foam Panels [84] on panels
to the left and right of the center of the Side
Shroud - RH [70]. Peel off the adhesive
backing and stick the foam to the correct
panels shown in 44-B and 44-C.

e Repeat the whole process for the Side
Shroud - LH [71].

DETAIL

44-A

page 56 of 60




@@89@@@88 = ew

B

45

45-C

STEP 45 (SHROUD ASSEMBLY)
e Assemble Side Shroud -RH [70] and -LH
e Reset Rhino Hook and Plate Load Trolley

[81] and the 1” Shoulder Bolt - Male [82]
to resting position.

uprights using 1”7 Shoulder Bolt - Female
from STEP 10.

[721,[73] to horizontal 1” hardware installed

[71] on rear uprights of rack using included
on 45-C as shown in DETAIL.

1”7 hardware through the highest 1” hole on

Side Shrouds.
e Attach top rear holes on Storage Panels

e Secure Storage Panels [72],[73] to
the Side Shrouds [70],[71] and the rear

45-A

0

o000

DDDDDDTN

@n\.\ﬂ 0 03T o\

Doeeece o

N
0@@@

DD DDD DD DD

DETAIL

DETALFE— |

page 57 of 60



=

& 0 b, #u.?« i S
{ N o S T
\ AT O .wu‘ / Q M/ \N/ ) h
M@ WoroooooooooooD .ﬂvﬂ‘»@f @@@@@@@@@@@@@@@@@@@@@@@@@@@
b{ﬂ.’.\rﬂ@‘! e i i A e i i e i A ) %@W’M/ S !hNﬂhN.nUr_nUr. -3 & 4
ANE 7 & /

N
RgET

)
)
0
0
(
D)

page 58 of 60

STEP 46 (SHROUD ASSEMBLY)

oD
© =
C S = E T C X O +
O C -
= 0 = TCEOox Q :
= T x n 3 >X c @ T
s S 42 TaZ s 5
(D) a...A..M».”d D - nlw e O._n_lb.R = Lo = e —
< “Umn IWBlmm mmmw I =) > = o
S w28 HOFE S G EQ \\ -@USMN=ECrAL
— On X” S L - e [0} ®
T ot Qi o= 8 £Sa8% Vb o
= 5332 2¥ST 5 &89 o
N ool > T S 0 o0 e co oo oo oo
A ..mm = — o0 C & = WotS | OO Yo oo o0
o 5L gL < ranO n © 1= Yo NN Yo SNe Yo IR Yo
s £88z 23mf S 8SE| g oo &5 ss oo
5 O om QS O N > c »n o 91/ Yo Yo Yo Yo
S5 S°ofs§ S5 E3ES o|
p eu e e . - e 1A !
oz _ o68T=z328%59¢ E S£SHY 2
xNE Z° 0 cx 2 %o O © o S = muo — D o S 5. 5.5.5250 5250 5nn CaoaTnon CnOonoa o on S Ca e e P ‘_ A
n— Cc 60098 ERT p> 55 CO® = CO0CPPEEEPreeereeed Preeed Pereeeod Peocooeoes 0000
o~ 0 mcE2- N+ smoas |F % 2 (M) M) (M (V— =]
o — © > > - 0O S5 g ©O O S | e P |
F o= e 0MZX e NITZC Ze oxwm IO | o |0 _ _ _ S~




INCLUDED MONSTER STRIP

e *Hardware and tools not included for in-
stalling Monster Strips [64].

e (4X) 3/8" x 2-1/2"” Wood Lag Screws and
(4X) 3/8” Flat Washers (not included) are
recommended if mounting Strip to wall or
wood stud.

e 15/64” Diameter drill bit recommended if
using 3/8"” Lag Screws.

e |dentify stud in wall and mark desired
height of top hole. Drill pilot hole in marked
location.

e Put thread-side of screw through washer
then screw through top hole at the back of
the Strip into wall until wood but do not fully
tighten.

e |etstrip hang and ensure it Is square
using a level then mark locations of the 3
remaining holes.

e Hold strip to the side as shown in 47-B
and drill pilot holes in the 3 marked
locations.

e Put thread side of screw through the
washer then screw through bottom 3/8”
hole in back of Strip into the wall loosely.

e Screw in the remaining two Lag Screws
and fully tighten all screws.

o |f attempting to secure Strip to concrete
or other material, the buyer is responsible
for using correct hardware.

e |tisthe buyer’s responsibility to install
strip in a location and with hardware
capable of supporting the aggregate weight
of strip, all gear mounted or stored, and any
person using it.

e |fyou are not confident in your
mechanical skills, please seek the help of a
professional to perform the installation.

Qty: 4x

3/8"” Flat Washer

3/8" x2-1/2" Lag

Screw

47-A

Wall Stud

{

\@@@@@@@@@@@@@@@@@@\

<

47-B

47-C /u

-~
®"
-
-
~
-~
-~
-
®"
-~
~
-~
-~
-
-~
®"
-~
-~
-
~
-~

DD DLDDRDDDDDDDDR\

page 59 of 60




CABLE MAINTENANCE

Over time, the cables within the system may experience some normal inelastic stretching.
Follow the below instructions to re-tighten the cables.

STEP 1

Tools Required: e |f cable system is tight, no further calibra-
e Multi Tool tion is needed. If cables still have slack, pro-

e Tighten all four Low Side Cable bolt heads C€€d to STEP 2.
into stop blocks of Swivel Trolleys and

Bottom Side Pulley Assemblies and retest

the cable tightness.

¢
Tools Required: e |fslack s still present, continue repeating
* Multi Tool, 7/32" Allen Key orocess, alternating between the Left and
e Remove the Shroud Storage Panel - RH Right Side Peanut Pulleys, raising the pulley
e Remove Cable Retainers and hardware oy one hole until the whole cable system is
from Side Peanut Pulley (49-A) and move  taut but not suspending the plate load car-
pulley up by one hole (49-B). riage above its stop blocks.
e Re-adjust the height of the Trolley Cable ~ Note:
Bolts to calibrate the cable tightness. e |finstalling pulley on the uppermost hole
e If slack persists, perform the same pulley  ©f the Side Peanut Pulleys, the lower Cable
relocation on the Left Side Peanut Pulley. Retainers are not needed.

Recalibrate the Trolley cable bolts and
check cable tightness.

49-A 49-B

page 60 of 60












SCANFOR

INSTRUCTIONS

=R
(=]

IRON GAME
PROGRAMMING






